FRIGIDAIRE

Factory Parts Catalog

Product No. FFGS3026TSA
Series 30" slide-in
Color stainless
Market North America
Owner's Guide A00539301
Installation Instructions | 318201697
Service Data Sheet 807880414

30-INCH SLIDE-IN GAS

Frigidaire RANGE
P.O. BOX 8020
CHARLOTTE, NC 28262 Model No.
FFGS3026T
Publication No.
5995689519
17/07/27
(EN/SERVICE/ECL)

377




Publication No: 5995689519 FFGS3026TSA

BACKGUARD

" CFFGS3026TSA

07/17 2



FFGS3026TSA Publication No: 5995689519

BACKGUARD
POS. NO PARTNO.  DESCRIPTION
16 318299102  Console, assy., black
19 5304511044  Control Panel, assembly, stainless/black
19A 318224402 Panel, control mtg.
20# 5304511029  Controller, electronic, ES300
20A 316419145  Overlay, clock, black, ES300
24 # 5304512726  Switch, rocker, black
35 318233720  Retainer, control panel, black
36 5304511053  Knob, top valve, black
42 318574701  Support, control panel, black
99A 318223900  Gasket, dark grey
100 318233800  Nut, hex
101 318233400  Bushing, retainer
* 316021105  Screw, hex head cup pt, 8-18 x 0.375, black
* 316021110  Screw, 8-18 x 0.5, black
# Functional Parts 3 07/17

* Non-lllustrated Parts



FFGS3026TSA

Publication No: 5995689519

BURNER

BRLFGS3025PFH

07/17



FFGS3026TSA Publication No: 5995689519

BURNER

POS. NO
1

1A
1B #
2 #
2B #
2C#
3#
4
10#
10A#
10B#
11#
11A#
11B#
12#
12A#
12B#
12C#
13
14 #
15
16 #
17#
18#
*

# Functional Parts
* Non-lllustrated Parts

PART NO.
318305600
318305601
318305410
5304507290
5304507286
5304507285
5304509745
5304472956
316438200
316558300
316438600
316540800
316540700
316543206
318916801
318916501
318916601
318916701
5304496152
316416700
318262810
318289500
316031501
5304502520
316418901
139005100
5303013272
139009500
139007100
316409703
316401301
316021110
316260800
139013700
139013701
316527504
316527500
316527513
316215600
318920300

318565404
318199776
808041201
316021105
316021109

DESCRIPTION

Manifold, right side

Manifold, left side

Tube, manifold, 3/8, interconnect

Valve, top burner, yellow stem, 2500BTU
Valve, top burner, blue stem, 1500BTU
Valve, top burner, red stem, 1700BTU
Switch Assembly, ignitor, 4 valve, w/harness
Screw, hex wash, 6-32 x .485

Burner, sealed, 5K

Burner, sealed, 9.5K

Burner, sealed, 14K

Ignitor/orifice assy., top burner, 5K, w/holder
Ignitor/orifice assy., top burner, 9.5K, w/holder
Ignitor/orifice assy., top burner, 14K, w/holder
Tube, burner supply, RH rear

Tube, burner supply, LH front

Tube, burner supply, LH rear

Tube, burner supply, RH front

Tube, regulator, to manifold

Regulator, pressure

Bracket, regulator

Tube, regulator valve

Valve, safety

Burner, bake

Screw, trilobe, 10-32 x 5/16", black
Baffle, bake burner

Nut, hex head sems

Tube, broil supply

Burner, broil

Elbow, mixer, broil

Baffle, broil burner

Screw, 8-18 x 0.5, black

Screw-shoulder, w/shoulder, #8-18 x 1/2"
Ignitor, burner, bake

Ignitor, burner, broil

Orifice, burner, 5K

Orifice, burner, 9.5K

Orifice, top burner, 14K

Screw, valve mtg., 1/4 - 20

Bracket, burner mtg, (4)

Conversion Kit, LP

Wiring Harness, ignitor

Harness, wiring, oven ignitors

Screw, hex head cup pt, 8-18 x 0.375, black
Screw, 8-18 x 0.5, chrome

07/17



Publication No: 5995689519 FFGS3026TSA

BODY

BFFGS3025PBG

07/17 6



FFGS3026TSA Publication No: 5995689519

BODY
POS. NO PART NO.  DESCRIPTION
1 139017306  Panel, main back
1A 139004600  Panel, main back, upper
2 139078201  Shield, insulation, top
3 318225230  Panel, bodyside, upper RH
3A 318225231  Panel, bodyside, upper LH
5 5304501934  Leg, leveling
6 139011800  Rack, oven, w/handle
8 139005001 Panel, oven bottom
9 318138801  Pan, broilerOPTIONAL ACCESSORY
10 318126401 Insert, broiler panOPTIONAL ACCESSORY
11 807545502  Seal, oven door, gray
12# 318394802  Switch, light, door
15# 139009000  Lamp Assembly, round, halogen, w/lens, w/bulb
1544 318946500 BULB, halogen, G9, 25W, 120V
23 139004500  Cover, broil opening
24 139074902 Frame, vent trim
24A 139075001  Cover, vent trim, black
25 318291900  Bracket, shield, lower
29 316517600 Bumper, front, main
33 318287800  Panel, valve mtg.
34 318289402  Panel, valve filler
35 318291300  Seal, flue cavity
36 139004402  Box, flue assembly
36A 139008301  Support, panel, flue
37 # 5304504897  Sensor, oven temp probe
39# 5304509199  Cord, electric power, black
40 139004700  Box, oven burner
42 139004800  Shield, heat, lower
43 3131732 Screw, 8-18 x 1.438, oven bottom
57 316283600  Cover, access
58A 5304497189 Insulation, oven wrapper
588 139020202 Insulation, oven back
58C 318594401 Insulation, flue
59 139078002  Duct, cooling fan, top
59* 318579001  Bracket, wire
70 139000600  Shield, insulation, sides, (2)
71 139014000  Shield, rear wall, lower
80 139021101  Bracket, support, chassis/fan
86 318561100  Receptacle, hinge, (2)
86* 316418900  Screw, sims Ip, #8-32 x 5/16", black
87 318260624  Bracket, cable mtg.
87+ 316001003  Screw, ground wire
89 # 139078301  Motor, latch assembly
90 5304511889 Panel, filler, black, RH
90A 5304511890  Panel, filler, black, LH
102 139004100  Panel, reinforcement, (2)
108# 318575612  Motor Assembly, cooling fan
1194 807144901  Thermostat, safety, 110C deg
131 139078102  Duct, cooling fan, bottom
166 318298410  Bracket, base support, (2)
166A 5304511884  Bracket, base support, lower
170 5304486410  Kit, anti tip, w/brkt & instru
170* 316116000  Screw, concrete, 1.75", anti-tip brkt
200 318298232  Frame, drawer, black, front
201 318298233 Frame, drawer, black, rear
201* 318531701  Spacer
201* 5303289910  Screw, truss sqdr, 8A x 1"
* # 5304497401  Harness, wiring, main
*# 808041201  Harness, wiring, oven ignitors
* 316021105  Screw, hex head cup pt, 8-18 x 0.375, black
* 316021109  Screw, 8-18 x 0.5, chrome
* 316021110  Screw, 8-18 x 0.5, black
*

807597603  Screw, self tapping, 8-18 x 11/32, (4)

# Functional Parts 7 07/17
* Non-lllustrated Parts



FFGS3026TSA

Publication No: 5995689519

TOP/DRAWER

13A

<
N
-

TFFGS3026TSA

07/17



FFGS3026TSA

TOP/DRAWER

Publication No: 5995689519

POS. NO
1

4

8 #

11

*

13

13A

*

16
16*
20
20A
22
22A
22C
39
45
46
46A
50
52
53
57
58C
60
60*
124
165

*
*

*

# Functional Parts
* Non-lllustrated Parts

PART NO.
318107317
318298812
808608802
318298600
316021110
318259504
318259505
5304501948
318569262
318291505
5304493357
5304490871
316261704
316261804
316262004
5304507752
318578701
318568200
318568201
318578803
318291126
318308303
318295611
318594401
5303288572
5304490894
318330600
318227521

316021105
316021109
316260800

DESCRIPTION

Drawer, black

Panel, drawer, stainless, front
Spark Module

Bracket, drawer support, (2)
Screw, 8-18 x 0.5, black

Glide, warmer, inner RH

Glide, warmer, inner LH
Screw, TR HD PHD, 8-18 x 3/16
Maintop Assembly, black
Plate, cook top

Grate, burner, black, side, (2)
Grate, burner, black, center
Cap, 5K burner, matte, black
Cap, 9.5K burner, matte, black
Cap, 14K burner, matte, black
Handle, door, stainless

Panel, burner box, bottom
Box, burner, RH

Box, burner, LH

Panel, service, fan

Cover, flue, black, outer
Cover, flue, black

Panel, service

Insulation, flue

Screw-handle mtg

Washer, handle screw, flat
Glide, drawer, outer/RH & LH, (2)
Plate, mounting

Screw, hex head cup pt, 8-18 x 0.375, black

Screw, 8-18 x 0.5, chrome
Screw-shoulder, w/shoulder, #8-18 x 1/2"

07/17



Publication No: 5995689519 FFGS3026TSA

DOOR

DFFES3026TSA

07/17 10



FFGS3026TSA

DOOR

Publication No: 5995689519

POS. NO

56A

# Functional Parts
* Non-lllustrated Parts

PART NO.
139014401
318262104
139006905
318372017
318372016
316117503
139000411
5303311174
5304510851
316446400
318264731
316575915
316418900
5304507752
318242702
318370602
318382302
809136201
5303311306
318165800

316483100

DESCRIPTION

Trim, oven door, black, side, (2), vented
Cover, rear door, black, (2)

Baffle, door

Insulation, door

Insulation, door

Glass, oven door, inner

Liner, oven door

Screw, 10-24 x 3/8

Door Assembly, outer, stainless/black
Glass, oven door, airwash

Spacer, glass, (2)

Hinge, oven door, lilac

Screw, sims Ip, #8-32 x 5/16", black
Handle, door, stainless

Bracket, glass holder, door, (2)
Bracket, glass panel, (2)

Bracket, glass retainer, (4)

Screw, truss head, #8-32 x 3/8"
Screw, 8-18 x 0.375

Spacer, glass, foam

Label, anti-tip

11

07/17



Publication No:

5995689519

FFGS3026TSA

WIRING DIAGRAM

General Troubleshooting Schematic

NLAL

OVEN CIRCUIT
_— BK-6
SAFETY THERMOSTAT
BAKE VALVE =)
W-6
BAKE IGNITER O—- 0
ELECTRONIC OVEN CONTROL Y14 BK-6
ES 300 GAS % j
15 PS5
BROIL VALVE
[00000000000000 >—4
W-14
BROIL IGNITER =
BL-14 BL-14 o
E j 77777777 R W-14
BK-14
W-14
Y-14 COOLING FAN
Y-14 Y-14 m W-14
LATCH MOTOR
= 2
NC 6 DI k3
o e10-14 2 |2
c 4 4 w-14
3 = OVEN LAWP SWITCH /’T44 OVEN LAMP
2
. BK-14
7 W-14 O/ T-14 @
W/BK-14 A.D.S.(A) BR-14 \/
C NC
C NO
GY-14 A AN~ P14
P-14 A.D.S.(B)
COOKTOP CIRCUIT
o~ Ko | RIGHT REAR IGNITER SWITCH.
CODE GAUGE TEMP.C CSA uL
R-14 R-14 TOP BURNER
IGNITER MODULE BOARD 1 18 125°C CL1251 3173
2 16 125°C CL1251 3173
3 14 125°C CL1251 3173
4 12 125°C CL1251 3173
’ LR RIGHT FRONT IGNITER SWITCH. O O s 18 150°C  EXL-150 3321
6 16 150°C EXL-150 3321
O/ OH 7 14 150°C  EXL-150 3321
R-14 8 12 150°C EXL-150 3321
R-14 9 10 150°C EXL-150 3321
N L 10 18 200°C SEW-1 3122
O O 1 16 200°C SEW-1 3122
/ 12 12 250°C 3252
ag LEFT FRONT IGNITER SWITCH. 13 18 250°C 3252
14 20 150°C EXL-150 3321
R-14 15 8 150°C  EXL-150 3321
R-14 R-14 16 8 60°C
17 10 60°C
18 10 200°C SEW-1 3122
19 20 125°C CL1251 3173
/ 20 20 200°C SEW-1 3122
A0 LEFT REAR IGNITER SWITCH. 21 22 125°C 3266
22 22 150°C 10109
23 18 200°C 3573
34 16 200°C 3512
BK-14 R-14 TOP BURNER 35 18 200°C 3512
37 14 200°C 3512
W-14 W-14
N
COLOR CODE
GY.-GRAY V. -VIOLET
G. -GREEN T.-TAN
CAUTION:DISCONNECT POWER BEFORE SERVICING UNIT. W. -WHITE P.-PINK
LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS CAN CAUSE IMPROPER AND R.-RED PR. -PURPLE
DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. 0. -ORANGE
Y. -YELLOW
BR. -BROWN
BL.-BLUE
BK. -BLACK

D0010683 REV 001

07/17

12




Publication No: 5995689519

FFGS3026TSA

WIRING DIAGRAM

ue} ButTO009

pa108uuod 10N

Jojow yojeT
TedJdinan

11

uel ButTO009H
Jo3}TubT TTOJg
Ja31TubT 9)yeg —

uowwon
Jojow yoieT

uado ATTewJOU - Y21TIMS JOOP OTIBWOLINY
8qoud dwal

8qoud dwal

pa1osauu0d 10N

——pPe30auuod 10N

@D L

1]

A

0o0oooooao

=]
27 1 810
Zd

a1a
Lo —— <]
vd NY4 Ixive
11 a33ds
—
bd
Jan
P
— ONI Iive
@33ds
—
2d LH9I
N3AO

A

07/17

13

* Non-lllustrated Parts

# Functional Parts



